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Project: -
Factory: -
Date of order 20.02.2020
Testrequest: 1.Determination of reaction to fire according to ETAG 022-2 (11.2010)
2.Determination of water vapour permeability according to
ETAG 022-2 (11.2010)
3.Determination of water tightness according to ETAG 022-2 (11.2010)
4 Determination of resistance to temperature according to
ETAG 022-2 (11.2010)
5.Determination of resistance to alkalinity according to
DIN EN 1847 (04.2010)
Material: Sealing tape (white) consisting of EVA copolymer film with PP / PE
nonwoven fleece on the external faces and a extruded butyl adhesive
tape
ASAFEBAND
Number of samples: 3 rolls
Sampling: -
Sample delivery date: 16.03.2020, 14.10.2020
Test duration: 20.02.2020 - 13.01.2021
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Test results apply exclusively to the specimen submitted. Without written permission of the testing laboratory it is not allowed to

publish parts of the report.

a) information by customer

Geschéftsfuhrer: Prof. Dr. Roland Huttl

Amtsgericht Hamburg, HRB 130568, St.Nr.: 46/736/03268



